MONORACK SPECIFIQUE - SPEZIFISCHES MONORACK - MONORACK ESPECIFICO

MONORACK SPECIFICO - SPECIFIC MONORACK

DUCATI MONSTER  ‘00/'01
600/750/900

.

ISTRUZIONI DI MONTAGGIO - MOUNTING INSTRUCTIONS
INSTRUCTIONS DE MONTAGE - BAUANLEITUNG - INSTRUCCIONES DE MONTAJE J
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RIB. 17,6 FORO 8,5 17 X 10 M8 VITE TE MBX40 RONDELLA @8

FISHER CONE THREADED SCREW M 8X40 WASHER @8

FISHER CONE FILETE VIS M 8X40 RONDELLE @8
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DADO A.B. M8
BOLT M8
ECROU M8

FASCETTA @22
CLAMP @22
COLLIER @22
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VITE ORIGINALE
ORIGINAL SCREW
VIS ORIGINALE
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VITE TE MBX45
SCREW M 8X45
VIS M 8X45
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PARTICOLARI INCLUSI NEL

KIT VITERIA DELLA PIASTRA|

COMPOMNENTS INCLUDED IN
THE FITTING KIT OF THE PI.ATEI

PIECES INCLUSES DANS LE KI
DE VIS DE LA PLATINE

DIE EINZELNEM TEILE SIND BE|
MOMNTAGEKIT DER PLATTE

PIEZAS INCLUIDAS EM EL KIT
DE ANCLAJE DE LA PLETINA

\Q.‘I’Y n.y

\Q.TY n.2 /
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@.TY n.2/

TOGLIERE LE RONDELLE ORIGINALI
REMOVE THE ORIGINAL WASHER
ENLEVER LES RONDELLES ORIGINALES
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